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1 .Installation

1.1 Table cutting diagram

Table top type

o
Fig. 1-1 | y

Refer to the instruction manual for VG2700 model for each dimension.

Tension roller: Elastic tape front roller:
Fix the tension roller holder @ on the Fix the brackets @ on the back of a ma-
position A in Fig. 1-1. chine table properly.

Fig. 1-2 Fig. 1-3
VG2742PR-8F
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1.Installation

1.3 AS4 device

AS4 device is a device that opens and closes the holder by the air cylinder by pushing the
toggle switch lightly.

Setting:

(1) Set the toggle switch and regulator under the machine table with the wood screws.
(2) Make air wiring referring to Fig. 1-4.

(3) Set the air pressure to about 0.2 MPa.

air cylinder

to air source

toggle switch JES S regulator

speed controllers

Fig. 1-4

VG2742PR-8F
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? Proper operation

2.1 Threading FO8

When had been threaded, knot the preset thread and new one together to rethread.

When not threaded, see this threading chart to thread correctly.
¥¢ Needle thread
Pull thread until it reaches the front of the needles. And, cut off knots just before

needle eye to rethread

Thread needle thread for left needle as it is in the inmost recess as illustrated.

¥¢ Spreader thread
Pull thread until the knot is out.

=9
A'
®

"
__<§

==
G
&
U
_?‘ q>

2

3

Do not
thread.

@

Y¢ for using
stretchable threads

Note: For easy theading, pull the lever @ in
the thread take—up eyelet holder @.
After threadeing, restore the holder @O

¥¢ looper thread
Pull thread until the knot is out
Then, cut off the knot
(Notice) Threading for sewing with UT or UT-A.
* For standard type, thread looper & through
looper thread eyelet(left) @ .
% For less stretchable threads, thread loop—

to the operating position with the
lever @.

er® without threading looper eyelet (left)

@.

VG2742PR-8F
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2.Proper operation

2.2 Fixing stitch plate

/\ CAUTION

Always close the extension cover when operating.
If not, other parts may be shifted and damaged.

The stitch plate holder @ is fixed with the screw
and pressing the extension cover @) .

Always close the extension cover @) when operating.

2.3 Proper operation

(1) Turn over the front side of spandex band (de-
scribed as band) and fold it into two. The
ratio of top to bottom is 3:2.

(2) Raise the presser foot and press the toggle
switch to open the folder(left). Set the band
on the elastic tape front roller, the ten-—
sion roller, and the folder. Keep raising the
presser foot to (7).

(3) Hold the part® of the band to close the
folder (left) and insert it into the part @
of the folder.

(4) Feed the band folded into three by hand until
it is placed under the presser foot

(5) Set the fabric on the tension roller and the
elastic tape front roller. Check the roll-
ers are set along the fabric size. See “3.4
Roller” .

(6) Set the fabric with keeping up at the right
of the fabric joining guide & .

(7) Insert the edge of the fabric into the folded
band. Feed them around the tension roller and
the elastic tape front roller by hand until
they are placed under the presser foot securely

(8) Lower the presser foot and start sewing the
fabric with keeping up at the right of the
fabric joining guide ® .

(9) Stop the machine when the first stitch comes
30 mm before the folder. Put out the band
from the part @ and insert the fabric into
the folded band. Then press the toggle switch
to open the folder.

(10) Sew the fabric while keeping it into the
band by finger.

Fig. 2-2

folder (left)

772273

A\

band

17770777, 8

2
2>,
LLLLLLLLL
/////////////?IIII////I/IIIIII L 747y, ’,"

iz, 777,

Fig. 2-3

13
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3. Adjustments

/A CAUTION

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

3.1 Needle thread eyelet position

The standard positions of each needle thread
eyelet are shown in the figure.

Care should be taken so that the center of the
screws is aligned eyelet bracket @ .

- right needle thread eyelet D : top line

- middle needle thread eyelet @ : middle line

- left needle thread eyelet @ : bottom line

To tighten needle thread, raise the needle thread
eyelet.

To loosen, lower the eyelet.

3.2 Needle thread guide position

The standard position is that the distance 1is
4.0mm from the center of the eye in the needle
thread take—up 6 to the top of the needle thread
guide & when the take—up ® is at its bottom.

To make needle thread loop bigger or when
stretchable thread is used, loosen the screw @

and raise the needle thread guide ® .

L
L@

3.3 Thread take-up eyelet position

The standard position is that the eye centers of
the thread take—up eyelets(left) @ and (right)
are 3mm lower than the lines ® on the thread
take—up eyelet holder.

To loosen , loosen the screws of the eyelets and
lower the eyelets @, @ .

To tighten, loosen the screws of the eyelets and
raise the eyelets @, 0.

G ADVICE

For using stretchable threads, move the eye-—

lets @ and to their bottom.
Do not thread to the tention disc @ .

Fig.3-1

Fig.3-2

L~

3 mm

Fig. 3-3

VG2742PR-8F
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3.Adjustments

3.4 Roller

O Set the tension roller M) and the elastic tape front roller @ on proper positions with
the fabric size respectively.

Loosen the lever of the tension roller M) to adjust it easily. The tension roller @ can
be also set on position higher than the tension roller holder @ . Make the height from
the top of the elastic tape front roller @ to the top of the folder to about 110 mm.
Loosen the screw® to apply the elastic tape guide @ of the elastic tape front roller @

O

to the right edge of the band. And loosen the screws (6 to adjust up and down position and

its direction.

about 110 mm

Fig. 3-5 Fig. 3-6

VG2742PR-8F
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3.Adjustments

efore adjusting, ALWAYS turn the power switch OFF and check that the motor has already stopped.

3.5 Folder
14

Sewing width with the folder is 38 mm.

/\ CAUTION
g )

Loosen the screw @ to adjust the width securely.

(1) Presser foot chip guard

Adjust the right of the presser foot chip

guard @ as below.

With the spreader, adjust it so that the left
needle drops slightly to the left from the
left edge on the top of the band

Without the spreader, adjust it so that the

left needle drops 1 — 1.5 mm inside from the
left edge on the top of the band

Loosen the screw @ to adjust it.

(2) Folder(left)
Loosen the screw® and shift the holder
support (upper) ® right or left to set the
folder @ so that the left of the band is
aligned with the presser foot chip guard @

in line.

(3) Folder (lower) Fig. 3-8
Loosen the screw @ to adjust the
folder (1ower) to align the lower side of
the folded band with the left needle

(4) Folder (right)
Make the clearance between the folder(left)
@ and (right) @ as small and constant
as possible back and forth to feed a band

smoothly. Loosen the screws @) to adjust it

right and left, and loosen the screws @ to
adjust the tilt of up and down, and back and
forth.

V/

A, ZLLLLELIILIIIZL,
% v, ////1/////////1 2222 2
Y77

%,
X

)
2
[ T ]

m—
7

. . . /)
(5) Fabric guide(right) and (front) /f
7,

Loosen the screws @ and @ to apply the fab-
ric guide(right) @ and (front) @ to the
right side of the band lightly.

Fig. 3-10

VG2742PR-8F
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3.Adjustments

3.6 Pressure of presser foot

Loosen the lock nut@ and turn the adjusting

screw @ to adjust the pressure.

@ To increase the pressure, turn it clockwise.
@ To decrease the pressure, turn it counter—

clockwise.

Keep the pressure to a minimum for stable sewing
performance. If the pressure is too much, a band

may be stretched.

The distance has been adjusted about 40 mm from
the top of the arm to that of the adjusting screw
© at shipment.

Adjust the speed to open and close the folder
with the speed controllers @ without shock.

Fig. 3-12

17
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A Specifications

of Cylinder

420 mm (with folder)

Model VG2742PR-8F

Description High speed cylinder bed machine for attaching elastic tape with puller
Dimensions 445 mm (L) X 220 mm (W) X 405 mm (H)

Circumference

Weight

43.5 kg

Stitch Type

IS0 406, 407, 602, 605

Application

Reinforcing tape of briefs

Sewing Speed

Up to 5000 sti/min (during intermittent

operation)

Stitch Length

1.4 — 3.6 mm
Number of stitches per inch(25.4 mm)

per 30 mm

7 - 18 stitches
8 — 21 stitches

Needle System

UY128GAS #9 — #14 (standard: #10)

Needle Distance

3-needle: 5.6 mm

Presser Foot Lift

For 5.6 mm of needle distance

with spreader: 6.0 mm, without spreader:

7.5 mm

Feed Regulation

By adjusting screw (available for micro

adjustment)

Differential Ratio

Standard: 1 : 0.9 - 1 ¢ 1.4
1:09-1:
1:06-1:

1.8 (stitch length is 2.5 mm or less when max. normal differential)

1.1 (adjustable by changing position of feed bar connection)

Differential Feed

Regulation

Adjustable by micro adjuster or moving external lever even during operation

Lubrication

Automatically by trochoid—shaped pump

Lubricating 0Oil

YAMATO SF OIL No. 28

Capacity of

0il Reservoir

800 cc

Installation

Table top type

Compliance with

Regulator

CE Marking, RoHS Directive

Noise Declaration

Lp, = 84.5 dB (A)
Standard complied with: ISO 10821-C6. 2,

IS0 11204 GR2

VG2742PR-8F
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VG2742PR-8F EXCLUSIVE PARTS(1)

B 7ETILERERE (1)

1

Ref.No _ Parts No. Description m £ Amt. Req
1 3508052 Stitch Plate(56M) ik 1
2 3509001 Main Feed Dog &kl 1
3 3509000 Differential Feed Dog EIpED) 1
4 3507133 Presser Foot, C. Cet(56) #HT (#) 1
5 110004 Screw(9/64-40 %X 7.8) xRy 1
6 0091725 Presser Foot Spring TR 1
7 005133 Screw(1/8-44X4.5) IERY 1
8 3507137 Presser Foot Chip Guard FyIH—R 1
9 005571 Screw(3/32-56 x4) xR 1

10 000327 Lock Nut OvZo+vhk 1
11 003302 Adjusting Screw(1/8-44x11) RER 1
12 3501307 Stitch Plate Holder HIRE 1
13 110041 Screw(M4-0.7 X 8) xRy 1
14 3501305 Stopper A8 N TAN 1
15 110033 Screw(M3-0.5 X 6) xRy 2
16 3501315 Extension Cover ITORTYYa>vhIN— 1
17 110048 Screw(M4-0.7 X 10) xRy 2
18 3501304 Side Cover Hook BEXTAN—=—T vy 1
19 3501308 Fabric Guide(Right) HHAR (H) 1
20 180001 Guide Screw(M4-0.7 X 4.5) HARRY 1
21 190062 Wing Bolt(M4-0.7 X 5) FavmLb 1
22 3501318 Slide Cover B8R 1
23 3501319 Supplementary Plate BURE 1 /\—4EBhiR 1
24 130002 Screw(M3-0.5 X 6) xRy 2
25 3501358 Front Cover(Upper) BB /= (k) 1
26 3501357 Front Cover(Lower) BIFAF 4/8— (F) 1
27 0060248 Cord Clamp(3N-¢5.3) dA—ROZV7 1
28 110013 Screw(M4-0.7 X 8) xRy 1
29 3100652 Cylinder Bracket Spacer Bfda A=Y 1
30 110010 Screw(M4-0.7 X 16) IRy 2
31 3501311 Cylinder Bracket DA A ni= 1
32

33

34 000009 Nut Ty bk 4
35 000426 Washer Ty 4
36 3100655 Folder Support(Lower) EHE (T) 1
37 3100654 Cylinder Guide Bar SYUVEHAAR 1
38 3100115 Bushing Jvy>a 2
39 3501312 Roller Support #EhO— Z B3tk 1
40 110009 Screw(M4-0.7 X 8) xRS 2

Ref. No. 41 to 55

See the following page.

VG2742PR-8F
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VG2742PR-8F EXCLUSIVE PARTS(1)

BT ETILERERM (1)

1

Ref.No _ Parts No. Description m £ Amt. Req
41 3501313 Supplementary Front Roller Shaft EBhET O — S & 1
42 000541 Washer A 1
43 100001 Nut Ty b 1
44 3100764 Supplementary Front Roller, C. Set HEBIEIO—Z (#8) 2
45 0067031 Bushing Jvy¥va 4
46 3100765 Supplementary Front Roller #HEhEIO—> 2
47 009770 Screw(M4-0.7 X 3.5) xRy 1
48 3501323 Folder, C. Set(38mm) ER (H8) 1
49 130003 Screw(M4-0.7 X 7.3) xRy 2
50 110047 Screw(M4-0.7 X 10) xRy 2
51 3501314 Folder Support(Upper) ERE (LE) 1
52 3501370 Folder Support Cover EREBEH/IN— 1
53 000651 Pin ey 1
54 110031 Screw(M4-0.7xX12) 1Ry 2
55 000538 Washer v+ 2
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VG2742PR-8F EXCLUSIVE PARTS(2)

HIEFIERISR 2) 2

Ref.No _ Parts No. Description m £ Amt. Req
1 3500466 Needle Thread Guide HEZT 1
2 3500450 SP Device, Complete Set SPEE (#8) 1
3 3100384 SP Container SP&>y 1
4 3100386 Felt SP7zx)Lb 1
5 3500281 Needle Thread Eyelet Bracket tHREE 1
6 350009 Tapping Screw(3 X 6mm) YyEVRY 2
7 110013 Screw(M4-0.7 X 8) xRy 2
8 3500451 Needle Thread Eyelet #RE 3
9 110054 Screw(M3-0.5 X 3.5) IR 3

10 3500456 Lower Shaft(Left) T#h (/) 1
11 3500448 Oil Sleeve AAIWRI)—=T 1
12 3500441 Upper Shaft(Left) Ly () 1
13 3500444 Connecting Rod, C. Set HRBEVOY R () 1
14 3500446 Connecting Rod HREUOv R 1
15 120001 Screw(M4-0.7 X 14) xRy 2
16 3500445 Needle Thread Take-up Eccentric HARBUIxEY 1
17 160003 Screw(M5-0.8 X 5) xRy 5
18 3500066 Driving Lever Bt 5ig ) HhibE 1
19 120013 Screw(M6-1x15) xR 1
20 3500442 Collar Ho7— 1
21 310132 Oil Wick( P 4.2 X 16mm) SH 1
22 3500465 Needle Thread Take-up AR KRB 1
23 3120072 Looper Thread Take-up JL—IRRBFH L 1
24 3500458 Looper Rocker Connecting Rod, C. Set JL—/SEi# Oy K (#1) 1
25 3500459 Looper Rocker Regulating Eccentric  JL—/SEi#t Tt > 1
26 0065389 Roller Bearing —_—RIWRF7ZYVT 1
27 3100149 Looper Rocker Connecting Rod L=/ EI#EOY R 1
28 3100151 Looper Rocker Adjusting Pin JL—/\EI#E A > 1
29 340001 Spring Pin(® 1.5 Xx4mm) AUy 1
30 3500461 Looper Connecting Rod, C. Set JL—/XOv R (#8) 1
31 3500460 Looper Connecting Rod JL—=/XOv R 1
32 110043 Screw(M4-0.7 X 14) xRy 2
33 120049 Screw(M4-0.7 X 16) xRy 2
34 3100142 Looper Driving Lever JU—/ \EhBE 1
35 160043 Screw(M8-1.25 X 8) IRy 2
36 000637 Seal Plug il 1
37 110135 Screw(M5-0.8 X7) xRy 1
38 160041 Screw(M5-0.8 X 8) xRS 1
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VG2742PR-8F EXCLUSIVE PARTS(3)

HIEFINERABR B) 3

Ref.No _ Parts No. Description m £ Amt. Req
1 3501368 Tension Roller, C. Set(2) TyvvavOo—7 (#2) 1
2 3100768 Tension Roller, C. Set(1) TrayvO—Z(#1) 2
3 3100769 Tension Roller Tr¥3ayvAd—2 2
4 3100770 Tension Roller Ball Bearing N=IRF U 4
5 009220 Screw(11/64-40 %X 8) xRy 2
6 0032719 Collar(10 X 16 X6mm) Ho7— 2
7 001459 Screw(9/64-40 X 3) xRy 2
8 3501371 Tension Roller Shaft Ty ayvO— S 1
9 000145 Nut +v bk 3

10 0064173 Tension Roller Slider A4 1
11 006475 Screw(M8-1.25 X 16) xRy 1
12 3501128 Tension Roller Holder LS 1
13 009980 Guide Screw(M6-1x10) HARERY 1
14 009955 Screw(M8-1.25 X 65) xRy 2
15 000666 Washer Ty 4
16 0031014 Slider Stop AGAT AT 1
17 0031015 Slider Stop Handle AZATANY TNV R 1
18 009853 Screw(11/64-40%6.5) IR 1
19 3501366 Elastic Tape Front Roller, C. Set BIO—3> (#8) 1
20 3501316 Elastic Tape Guide JLBA4R 1
21 150001 Screw(M4-0.7 X 4) xRy 1
22 3120244 Front Roller Shaft B0 — 1
23 3501367 Front Roller Connector Bl O — Z#HkF 1
24 000429 Washer vy 2
25 009891 Screw(M8-1.25 X 20) xRy 2
26 3120245 Front Roller Holding Shaft BIO—2>% T#H 1
27 0067025 Bracket 720y b 2
28 009877 Knob Bolt(M10-1.5 X 20) / 7RIV b 2
29 009947 Wood Screw(¢ 5.1 X25) AR 4
30 3500698 Supplementary Roller, C. Set #EhO—5 (#8) 1
31 3501253 Supplementary Roller Support #Bh O — Z BN IR 1
32 000538 Washer vy 2
33 110009 Screw(M4-0.7 X 8) xRS 2
34 3501122 Supplementary Roller o —> 1
35 0065436 Supplementary Roller Stay(A) HEIO—Z% T (A) 1
36 0065437 Supplementary Roller Stay(B) WwEIO—2% T (B) 1
37 110030 Screw(M3-0.5 X 2.6) IExRY 4
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VG2742PR-8F EXCLUSIVE PARTS(4)

HTEFIERABSR @) 4

Ref.No _ Parts No. Description m £ Amt. Req
1 1200469 Toggle Switch, C. Set(2) NTIWARA v F (#8 2) 1
2 1200468 Toggle Switch, C. Set(1) NTIWARAYF ($8 1) 1
3 006209 Wood Screw(®5.1 % 20) AR 3
4 120018 Screw(M4-0.7 X 10) IRy 2
5 120056 Screw(M3-0.5 x 5) IExRY 2
6 0010266 Elbow Connector($6-PT1/8) IILRARDH 1
7 1097007 Silencer ALY 2
8 1095006 Speed Controller AE—RravbO—5 2
9 1096029 Air Tube(4 x 2.5mm) (Black) I7Fa—T (&) -

10 1096030 Air Tube(6 x 4mm) (Black) I7Fa—T (&) -
11 1097009 Regulator L¥al—% 1
12 110017 Screw(M5-0.8 X 8) xRy 2
13 000600 Spring Washer A7V Tv v 2
14 000426 Washer A 2
15 1253240 Regulator Support L¥al—5EHiR 1
16 006905 Wood Screw(¢ 5.1 X 20) ARY 2
17 0033939 Hose Band YA 1
18 0010108 Hose Union IR—RIAZ_HAYV 1
19 0010264 Connector(¢ 6-PT1/4) aAxI4 1
20 1094008 Union T-Connector(¢ 6) A>T IARVY 1
21 1091166 Air Cylinder 77Uy 1
22 1094059 Elbow Connector(M5) IIL/ROARDE 2
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